

Provider Order Form

HYQVIA (IMMUNE GLOBULIN SUBQ INFUSION)



PLEASE ATTACH THE FOLLOWING SO WE CAN MOST EFFICIENTLY PROCESS THE PATIENT'S ORDER

- Patient Demographics Insurance card Progress Notes supporting DX

PATIENT

Full Name: DOB:
Mobile Phone: Weight: lbs kg
Allergies: NKDA
Patient status: New to therapy Continuing therapy
Last Treatment Date: Next Treatment Date:

DIAGNOSIS ICD-10 code (must be specified)

- Nonfamilial hypogammaglobulinemia D80.1
Chronic inflammatory demyelinating polyneuropathy (CIDP) G61.81
Hereditary hypogammaglobulinemia D80.0
Other:

PROVIDER

Provider Name: Provider NPI:
Practice Name: Referral Coordinator Name:
Practice Address:
Phone: Fax: Email:

PRE-MEDICATION

- Acetaminophen (Tylenol) PO 500 mg 650 mg 1000 mg
Diphenhydramine (Benadryl) PO IV 25 mg 50 mg
Methylprednisolone (Solu-Medrol) IV 40 mg 125 mg
Cetirizine (Zyrtec) 10 mg PO
Other:

THERAPY ADMINISTRATION

For PI For PI For CIDP
HyQvia (Immune Globulin SubQ)
Patient naive to IgG treatment or switching from Immune Globulin SubQ (Human) [IGSC]: Administer Hyqvia at 300 to 600 mg/kg at 3 to 4 week intervals, after initial ramp up
Patient switching from Immune Globulin Intravenous (Human) [IVIG] treatment: Administer Hyqvia at the same dose and frequency as the previous intravenous treatment, after initial ramp-up.
If switching from IVIG (human) treatment, administer Hyqvia at the same dose and frequency as the previous IV treatment, after the initial dose ramp-up.
Dose: Frequency:
Refills Zero 12 months Order valid for 1 year unless otherwise stated.

Provide nursing care per Uptiv Health Nursing Procedures, including reaction management and post-procedure observation.

LABORATORY ORDERS

- CBC at each dose every
CMP at each dose every
CRP at each dose every
Other:

SPECIAL INSTRUCTIONS

Provider Signature Date

## Ramp up Schedule for Hyqvia

For patients previously on another IgG treatment, the first dose should be given approximately 1 week after the last infusion of their previous treatment.

### Initial Treatment Interval and Ramp-Up Schedule for PI

#### PI: Ramp-up schedule if switching from IVIG

| Week | Dose Interval | Dose               |
|------|---------------|--------------------|
| 1    | 1st Dose      | Total grams x 0.25 |
| 2    | 2nd Dose      | Total grams x 0.50 |
| 3    | NO INFUSION   | NO INFUSION        |
| 4    | 3rd Dose      | Total grams x 0.75 |
| 5    | NO INFUSION   | NO INFUSION        |
| 6    | NO INFUSION   | NO INFUSION        |
| 7    | 4th Dose      | Total grams        |

#### PI: Ramp-up schedule if switching from SCIG

| Treatment Interval    | Dosing Q 4 Weeks       | Dosing Q3 Weeks        |
|-----------------------|------------------------|------------------------|
| 1st Infusion (Week 1) | Grams x 0.25           | Grams x 0.33           |
| 2nd Infusion (Week 2) | Grams x 0.5            | Grams x 0.67           |
| 3rd Infusion (Week 4) | Grams x 0.75           | Administer Total Grams |
| 4th Infusion (Week 7) | Administer Total Grams | N/A                    |

### Initial Treatment Interval and Ramp-Up Schedule for CIDP

Doses less than or equal to 0.4 g/kg can be administered without ramp-up  
 Patients must be on stable doses of IVIG for 12 weeks before switching to Hyqvia

| Week | Dose Interval    | Dose               |
|------|------------------|--------------------|
|      | Switch from IVIG |                    |
| 1    | No Infusion      |                    |
| 2    | 1st Dose         | Total grams x 0.25 |
| 3    | 2nd Dose         | Total grams x 0.25 |
| 4    | 3rd Dose         | Total grams x 0.50 |
| 6    | 4th Dose         | Total grams x 0.75 |
| 9    | 5th Dose         | Total grams        |